
 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 1 von 29 

 

Spare parts front wall IV 
 
 

 
 

 
 

 
 

 
 
 
 

 Translation of original spare parts list 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 2 von 29 

 

   Contents 
 
 1 Explanation for ordering spare parts ...................................................................................................................... 03 

 2 Overview of profiles CS / PR standard ................................................................................................................... 04 

 3 Overview of profiles CS / PR Liftmaster and compact hydraulics  ...................................................................... 05 

 4 Overview of profiles CS / PR central hydraulics  ................................................................................................... 06 

 5 Overview of spacer plates and sealing strips ........................................................................................................ 07 

 6 Overview of wear plate ............................................................................................................................................. 08 

 7 Overview of lash trays .............................................................................................................................................. 10 

 8 Overview of mounting kits ....................................................................................................................................... 11 

 9 Overview of stanchion linkage T2 (only for lift system)  ...................................................................................... 16 

10 Overview of slat pockets ......................................................................................................................................... 18 

11 Overview of counter bearing of locking (only for PR) .......................................................................................... 20 

12 Overview of strap cramps (only for PR) ................................................................................................................ 21 

13 Overview of lift systems .......................................................................................................................................... 22 

14 Annexes .................................................................................................................................................................... 28 

 
 
 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 3 von 29 

Fertigungs-
auftragsnummer

Explanation for ordering spare parts 
 

Depictions should rather be seen symbolically and not as 
binding. 
 
We reserve the right to eventually make changes. 

 

Designations: 
 
1. Left 
2. Right 
3. Frontside 
4. Backside 

 
have to be understood in the sense of the driving 
direction. 
 
Diverted spare parts are only available as part of the 
repair kit. 
 
Components depending on the height, e.g. corner 
stanchions or middle profiles, can only be ordered with 
the applicable production order number. 

 
Copyright: 

 

The copyright for this spare parts list belongs to TSE 
Trailer System Engineering GmbH & Co. KG.  

 

Order: 
 

Please, send spare part orders directly to the spare parts 
department at TSE. 
 
TSE Trailer System Engineering GmbH & Co. KG 
Bei der Mühle 4 
72365 Ratshausen- Germany 
Phone:  +49 (0)7427 / 92 33-0 
Fax:   +49 (0)7427 / 92 33-75 
Email:  verkauf@tse-trailersystems.de 
Homepage:  www.tse-trailersystems.de 
 

 
 
 
 
 
 
 
 

Labelling of the production order 
number  
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  

1 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                         

Instruction number: 1404588  Dokument: FB45110A                  Seite 4 von 29 

 View profile positions CS and PR standard (TSE no.: according to production order number) 
 
 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Stanchion T1  
left side 

Stanchion T1 right side 

Intermediate profile  
150mm / 200mm 

End profile downside 

End profile upside 

2 

End profile downside Tarp profile with tie-down ring 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                         

Instruction number: 1404588  Dokument: FB45110A                  Seite 5 von 29 

 View profile positions CS and PR Liftmaster / compact hydraulics (TSE no.: according to production order 
number) 
 
 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Stanchion T1 left side Stanchion T1 right side 

Intermediate profile 
150mm / 200mm End profile downside 

End profile upside 

3 

End profile downside Tarp profile with tie-down ring 

Stanchion T2 right 
side 

Stanchion T2 left side 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                         

Instruction number: 1404588  Dokument: FB45110A                  Seite 6 von 29 

 View profile positions CS and PR central hydraulics (TSE no.: according to production order number) 
 
 

 
 
 
 

 
 
 
 

Stanchion T1 left side Stanchion T1 right side  

Intermediate profile  
150mm / 200mm 

End profile downside 

End profile upside 

4 

End profile downside Tarp profile with tie-down ring 

Stanchion T2 right 
side  

Stanchion T1 left side 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 7 von 29 

 Spacer plate PA6,8mm 
 

 
 
 

 
 
 

Number Remarks 

1126016  

 

Hemlok rivet KL-Ber4.8-6.8mm 
 

 

 
 
 

Number Remarks 

022210-0815  

 

Sealing strip, straight, toplifter 
 

 

 
 
 

Number Remarks 

1116720  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

5 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 8 von 29 

Wear plate 
 

 
 
 

Number Remarks 

1096612  

 

Hemlok rivet, KL-BER3.4-5.4mm 
 

 

 
 
 

Number Remarks 

022210-0814  

 

Hemlok rivet, KL-BER3.4-5.4mm 
 

 

 
 
 

Number Remarks 

022210-0815  

 

Carriage bolt without nut M8x30 
 

 

 
 
 

Number Remarks 

000-06.236  

6 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 9 von 29 

 
 Welding on nut M8 
 

 

 
 
 

Number Remarks 

000-06.140  

 
 

6 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 10 von 29 

Lash tray, complete 
 

 

 
 
 

Number Remarks 

315180  

 

Spacer sleeve for lash tray 
 

 

 
 
 

Number Remarks 

1125514  

 

Hexagon nut M10 
 

 

 
 
 

Number Remarks 

000-06.056  

 

Carriage bolt M10x55 
 

 

 
 
 

Number Remarks 

000-06.117  

 
 
 

7 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 11 von 29 

Slider frontside up - down  
 

 
 
 
 
 
 
 
 
 

Number Remarks 

1250406 Included in mounting kit 1259317 
Included in mounting kit 1259318 
Included in repair kit 1286361 

 

Cylinder screw with internal hex M16x50 
 
 

 

 
 
 
 
 
 

Number Remarks 

000-06.132 Included in mounting kit 1259317  
Included in mounting kit 1259318  
Included in repair kit 1286361  

 

Washer B17 
 

 

 
 
 

Number Remarks 

000-06.126 Included in mounting kit 1259317 
Included in mounting kit 1259318 
Included in repair kit 1286361 

 
 
 
 
 
 
 
 

8 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 12 von 29 

Hexagon nut M16 
 

 

 
 
 

Number Remarks 

000-06.054 Included in mounting kit 1259317  
Included in mounting kit 1259318 
Included in repair kit 1286361 

 

Carriage bolt without nut, M10x25 
 

 

 
 
 

Number Remarks 

000-06.045 Included in mounting kit 1259317  

 

Washer without chamfer, A10.5 
 

 

 
 
 

Number Remarks 

000-06.057 Included in mounting kit 1259317  

 

Hexagon nut with full metal clamping part, M10 
 

 

 
 
 

Number Remarks 

000-06.056 Included in mounting kit 1259317  

 

8 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 13 von 29 

Fillister head screw with flange and internal hex, M8x25 
 

 

 
 
 

Number Remarks 

000-06.142 Included in mounting kit 1259317  
Included in mounting kit 1259318 

 

Hexagon nut with full metal clamping part, M8 
 

 

 
 
 

Number Remarks 

000-06.052 Included in mounting kit 1259317  
Included in mounting kit 1259318 

 

Washer without chamfer, A8.4 
 

 

 
 
 

Number Remarks 

000-06.061 Included in mounting kit 1259317  
Included in mounting kit 1259318 

 
 
 
 
 
 
 
 
 
 
 
 
 

6 8 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 14 von 29 

Cylinder screw with internal hex M12x50 
 
 

 

 
 
 
 
 
 

Number Remarks 

000-06.141 Included in repair kit 1286361 
Included in mounting kit 1259318 

 

Washer A12.5 
 

 

 
 
 

Number Remarks 

000-06.125 Included in repair kit 1286361  
Included in mounting kit 1259318 

 

Hexagon nut M12 
 

 

 
 
 

Number Remarks 

000-06.053 Included in repair kit 1286361  
Included in mounting kit 1259318 

 
 
 
 
 
 
 
 
 
 
 
 

8 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 15 von 29 

Washer, D13,0 
 

 

 
 
 

Number Remarks 

1113191 Included in repair kit 1286361  
Included in mounting kit 1259318 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

8 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 16 von 29 

Cylinder screw with internal hex M12x50 
 
 

 

 
 
 
 
 
 

Number Remarks 

000-06.141 Included in repair kit 1286361 
Included in mounting kit 1259318 

 

Washer A12.5 
 

 

 
 
 

Number Remarks 

000-06.125 Included in repair kit 1286361  
Included in mounting kit 1259318 

 

Hexagon nut M12 
 

 

 
 
 

Number Remarks 

000-06.053 Included in repair kit 1286361  
Included in mounting kit 1259318 

 
 
 
 
 
 
 
 
 
 
 
 

9 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 17 von 29 

Washer, D13,0 
 

 

 
 
 

Number Remarks 

1113191 Included in repair kit 1286361  
Included in mounting kit 1259318 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

9 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 18 von 29 

Slat pocket short left side 
 

 

 
 
 

Number Remarks 

1200404 Included in accessories 1255301  
Included in accessories 1255313 

 

Slat pocket long left side 
 

 

 
 
 

Number Remarks 

1200406 Included in accessories 1255301  

 

Slat pocket short right side 
 

 

 
 
 

Number Remarks 

1200405 Included in accessories 1255302  
Included in accessories 1255314 

 

Slat pocket long right side 
 

 

 
 
 

Number Remarks 

1200407 Included in accessories 1255302 enthalten  
 
 

10 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 19 von 29 

BS rivet countersunk head 5.8-7.8mm 
 

 

 
 
 

Number Remarks 

1118037 Included in accessories 1255301  
Included in accessories 1255302  
Included in accessories 1255313 
Included in accessories 1255314 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

10 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 20 von 29 

Counter bearing of locking 
 

 

 
 
 

Number Remarks 

1162355  

 

T-lock closure 
 

 

 
 
 

Number Remarks 

1160602  

 

Threaded plate long 
 

 

 
 
 

Number Remarks 

1181096  

 

Countersunk screw with internal hex, M8x16 
 

 

 
 
 

Number Remarks 

1161504  
 
 
 
 
 
 

11 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 21 von 29 

Strap cramp galvanized 
 

 

 
 
 

Number Remarks 

000-06.146  

 

AVEX rivet 4,8x10,3 
 

 

 
 
 

Number Remarks 

01691-06130  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

12 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 22 von 29 

Liftmaster complete 
 

 

 
 
 

Number Remarks 

1119463  

 

Compact hydraulics complete 
 

 

 
 
 

Number Remarks 

01691-06130 Mounting material included 

 

Countersunk screw M8x20 
 

 

 
 
 

Number Remarks 

1112586  

 
 
 
 
 
 
 

13 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 23 von 29 

Cylinder admission front wall 
 

 

 
 
 

Number Remarks 

1201270 Included in mounting kit hydraulics 1261258  

 
Hemlok rivet, 6.5F, KL-BER6.8-8.8mm 
 

 

 
 
 

Number Remarks 

02221-0817 Included in mounting kit hydraulics 1261258  

 
Connectors and hoses 
 

 

 
 
 

Number Remarks 

210-52.071 Included in assembly kit central hydraulics 1359459 
Included in assembly kit central hydraulics 1359541 

1119848 Included in assembly kit central hydraulics 1359459  
Included in assembly kit central hydraulics 1359541 

1219402 Included in assembly kit central hydraulics 1359459 
Included in assembly kit central hydraulics 1359541 

210-52.075 Included in assembly kit central hydraulics 1359459  
Included in assembly kit central hydraulics 1359541 

 
 
 
 
 
 
 
 

13 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 24 von 29 

Hydraulics cylinder STW 4 
 

 

 
 
 

Number Remarks 

1358625 Included in assembly kit central hydraulics 1359459 
Included in assembly kit central hydraulics 1359541 

 
Hydraulics aggregate with hand pump 
 

 

 
 
 

Number Remarks 

1146680 Included in assembly kit central hydraulics 1359459 

 
Console complete 
 

 

 
 
 

Number Remarks 

1146680 Included in assembly kit central hydraulics 1359459 

 
Hydro-pneumatic pump 
 

 

 
 
 

Number Remarks 

1160042 Included in assembly kit central hydraulics 1359541 

13 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 25 von 29 

 
Retainer for pump 
 

 

 
 
 

Number Remarks 

233334 Included in assembly kit central hydraulics 1359541 
 

Cotter, D3.2x20 
 

 

 
 
 

Number Remarks 

000-06.394 Included in assembly kit central hydraulics 1359459 
Included in assembly kit central hydraulics 1359541 

 
 

Washer, M8 
 

 

 
 
 

Number Remarks 

1159784 Included in assembly kit central hydraulics 1359459 

Hexagon screw M8x30 
 

 

 
 
 

Number Remarks 

1121662 Included in assembly kit central hydraulics 1359459 

13 13 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 26 von 29 

 
Hexagon nut M8 
 

 

 
 
 

Number Remarks 

000-06.052 Included in assembly kit central hydraulics 1359459 

 
Cylinder screw with internal hex, M10x20 
 

 

 
 
 

Number Remarks 

000-06.234 Included in assembly kit central hydraulics 1359541 

 
Hexagon screw, fully threaded, M10x35 
 

 

 
 
 

Number Remarks 

000-06.013 Included in assembly kit central hydraulics 1359541 

 
 
 

Washer without chamfer, A10.5 
 

 

 
 
 

Number Remarks 

000-06.057 Included in assembly kit central hydraulics 1359541 

13 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 27 von 29 

Hexagon nut with full metal clamping part M10 
 

 

 
 
 

Number Remarks 

000-06.056 Included in assembly kit central hydraulics 1359541 

 

 
  

13 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 28 von 29 

Notes 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
  

14 



 

 
 

 
TSE Trailer System Engineering GmbH & Co. KG                                                                                        

Instruction number: 1404588 Dokument: FB45110A Seite 29 von 29 

Revision levels 
 

Revision 
level 

Kind of change Date Name 

00 New creation of spare parts list 14 Feb 2019 Laib / Maier 

 

 
 
 
 

11 


